
216 INDUSTRIAL BLVD., RAMP 2
BAINBRIDGE, GA 39817

(229) 246-0350
www.harrellag.com

 

 

94-PM-001-01

9405 SWITCH PLOW



94-PM-001-01

2 of 32



94-PM-001-01

3 of 32

TABLE OF CONTENTS
 

70-002-63..................................9405 SWITCH PLOW...................................................4
84-1000-94.................9400 SWITCH PLOW MAIN ASSEMBLY...................................6
84-1001-94..........................9405 TOOLBAR ASSEMBLY.............................................8
84-1009-63............... ONE BOTTOM EXTENSION ASSEMBLY...................................10 
72-001-94................9400 SWITCH PLOW - FRONT BOTTOM KIT..............................12
72-002-63..................FORWARD INTERMEDIATE BOTTOM KIT................................ 14
72-003-63...................REVERSE INTERMEDIATE BOTTOM KIT..................................16
72-004-63...........................REVERSE REAR BOTTOM KIT..........................................18
83-003-36........................MOLD BOARD w/SHORT SLIDES.......................................20
83-206-36.........................MOLD BOARD w/LONG SLIDES........................................22
83-004-63..........................REAR GAUGE WHEEL BUNDLE........................................24
84-1000-63.....................REAR GAUGE WHEEL ASSEMBLY......................................26
84-1003-94....................... HYDRAULIC HOSE ASSEMBLY ........................................28
MISC PARTS..................................................................................................................30



70-002-94

9405 SWITCH PLOW

9
4
-
P
M

-
0
0
1
-
0
1

4
 
o
f
 
3
2

2

1



DESCRIPTIONPART NUMBERITEM QTYITEM
9400 SWITCH PLOW MAIN ASSEMBLY84-1000-9411
9405 TOOLBAR ASSEMBLY84-1001-9412

9
4
-
P
M

-
0
0
1
-
0
1

5
 
o
f
 
3
2



84-1000-94

9400 SWITCH PLOW MAIN ASSEMBLY

9
4
-
P
M

-
0
0
1
-
0
1

6
 
o
f
 
3
2

15

8

19

5

6

13

16

17

2

1

3

9

4

12

14

18

10

11

7



DESCRIPTIONPART NUMBERITEM QTYITEM
CLEVIS PIN - 1" DIA. X 3-1/4"79-006-0621
HYDRAULIC CYLINDER79-025-5012
1/8" HAIR PIN79-043-0643
3/8" LYNCH PIN79-061-3614
THRUST BEARING - PICTORIAL79-298-8215
PIVOT PIN WELDMENT ASSEMBLY84-1002-9416
9400 HYDRAULIC HOSE ASSEMBLY84-1003-9417
LOCK ARM WELDMENT85-005-9418
UPPER HITCH PIN WELDMENT85-029-3619
HITCH TOOL BAR WELDMENT85-1001-94110
PIVOT PLATE BUSHING94-1007-94111
LOWER HITCH PIN96-015-06212
HEX NUT, 3/80812-1200113
LOCK NUT, 3/8 STOVER ZP1412-1200414
LOCK NUT, 1 STOVER ZP1412-3200115
LOCK WASHER, 3/8 ZP1602-1200116
HEX HEAD BOLT, 3/8 X 1 1/4 GR 2 ZP2814-1212117
HEX HEAD BOLT, 3/8 X 2 GR 2 ZP2814-1220418
HEX HEAD BOLT, 1 X 7 GR5 ZP2816-3270119

9
4
-
P
M

-
0
0
1
-
0
1

7
 
o
f
 
3
2



84-1001-94

9405 TOOLBAR ASSEMBLY

9
4
-
P
M

-
0
0
1
-
0
1

8
 
o
f
 
3
2

6

5

7

3

2

2

1

8

4

10

9



DESCRIPTIONPART NUMBERITEM QTYITEM
9400 SWITCH PLOW - FRONT BOTTOM KIT72-001-9411
6300 SWITCH PLOW - FORWARD INTERMEDIATE BOTTOM KIT72-002-6322
6300 SWITCH PLOW - REVERSE INTERMEDIATE BOTTOM KIT72-003-6313
SLIDE WEAR PAD, FRONT SHANK79-203-3624
6300, 9400 SWITCH PLOW - REAR GAUGE WHEEL BUNDLE83-004-6315
6300 SWITCH PLOW - 1 BOTTOM EXTENSION ASSEMBLY84-1009-6316
TOOL BAR WELDMENT 6-BOTTOM85-1002-9417
PLOW BOLT, 7/16x1-1/2 Gr50315-141448
HEX NUT, 7/160812-140049
FLAT WASHER, 7/16 ZP1702-1400410

9
4
-
P
M

-
0
0
1
-
0
1

9
 
o
f
 
3
2



84-1009-63

6300 SWITCH PLOW - 1 BOTTOM EXTENSION ASSEMBLY

9
4
-
P
M

-
0
0
1
-
0
1

1
0
 
o
f
 
3
2

2

1

5

4

3



DESCRIPTIONPART NUMBERITEM QTYITEM
6300 SWITCH PLOW - REVERSE REAR BOTTOM KIT72-004-6311
TOOL BAR EXTENSION WELDMENT 1-BOTTOM85-015-6312
HEX NUT, 3/40812-240083
LOCK WASHER, 3/4 ZP1602-240084
HEX HEAD BOLT, 3/4 X 2 3/4 GR5 ZP2816-242685

9
4
-
P
M

-
0
0
1
-
0
1

1
1
 
o
f
 
3
2



72-001-94

9400 SWITCH PLOW - FRONT BOTTOM KIT

9
4
-
P
M

-
0
0
1
-
0
1

1
2
 
o
f
 
3
2

10

2

7

4

8

9

5

6

1

3



DESCRIPTIONPART NUMBERITEM QTYITEM
INTERMEDIATE MOLD BOARD W/ SHORT SLIDES - BUNDLE83-003-3611
GUIDE BRACKET WELDMENT85-007-9412
INTERMEDIATE SHANK WELDMENT85-222-3613
HEX NUT, 7/80812-280044
LOCK NUT, 3/8 STOVER ZP1412-120015
LOCK NUT, 7/8 STOVER ZP1412-280016
LOCK WASHER, 7/8 ZP1602-280047
HEX HEAD BOLT, 3/8 X 4 1/2 GR5 ZP2816-124418
HEX HEAD BOLT, 7/8 X 5 GR5 ZP2816-285019
HEX HEAD BOLT, 7/8 X 9 GR5 ZP2816-2890410

9
4
-
P
M

-
0
0
1
-
0
1

1
3
 
o
f
 
3
2



72-002-63

6300 SWITCH PLOW - FORWARD INTERMEDIATE BOTTOM KIT

9
4
-
P
M

-
0
0
1
-
0
1

1
4
 
o
f
 
3
2

3

2

9

4

1

5

6

8

7

10



DESCRIPTIONPART NUMBERITEM QTYITEM
HEX NUT, 7/80812-280041
LOCK NUT, 3/8 STOVER ZP1412-120012
LOCK NUT, 7/8 STOVER ZP1412-280013
LOCK WASHER, 7/8 ZP1602-280044
HEX HEAD BOLT, 3/8 X 4 1/2 GR5 ZP2816-124415
HEX HEAD BOLT, 7/8 X 5 GR5 ZP2816-285016
HEX HEAD BOLT, 7/8 X 9 GR5 ZP2816-289047
INTERMEDIATE MOLD BOARD W/ SHORT SLIDES - BUNDLE83-003-3618
TOP PLATE WELDMENT, 6" TOOL BAR85-017-3619
INTERMEDIATE SHANK WELDMENT85-222-36110

9
4
-
P
M

-
0
0
1
-
0
1

1
5
 
o
f
 
3
2



72-003-63

6300 SWITCH PLOW - REVERSE INTERMEDIATE BOTTOM KIT

9
4
-
P
M

-
0
0
1
-
0
1

1
6
 
o
f
 
3
2

7

9

3

2

1

4

5

6

8

10



DESCRIPTIONPART NUMBERITEM QTYITEM
HEX NUT, 7/80812-280041
LOCK NUT, 3/8 STOVER ZP1412-120012
LOCK NUT, 7/8 STOVER ZP1412-280013
LOCK WASHER, 7/8 ZP1602-280044
HEX HEAD BOLT, 3/8 X 4 1/2 GR5 ZP2816-124415
HEX HEAD BOLT, 7/8 X 5 GR5 ZP2816-285016
HEX HEAD BOLT, 7/8 X 9 GR5 ZP2816-289047
INTERMEDIATE MOLD BOARD W/ SHORT SLIDES - BUNDLE83-003-3618
TOP PLATE WELDMENT, 6" TOOL BAR85-017-3619
INTERMEDIATE SHANK WELDMENT85-222-36110

9
4
-
P
M

-
0
0
1
-
0
1

1
7
 
o
f
 
3
2



72-004-63

6300 SWITCH PLOW - REVERSE REAR BOTTOM KIT

9
4
-
P
M

-
0
0
1
-
0
1

1
8
 
o
f
 
3
2

7

1

5

6

3

2

8

4

9

10



DESCRIPTIONPART NUMBERITEM QTYITEM
HEX NUT, 7/80812-280041
LOCK NUT, 3/8 STOVER ZP1412-120012
LOCK NUT, 7/8 STOVER ZP1412-280013
LOCK WASHER, 7/8 ZP1602-280044
HEX HEAD BOLT, 3/8 X 4 1/2 GR5 ZP2816-124415
HEX HEAD BOLT, 7/8 X 5 GR5 ZP2816-285016
HEX HEAD BOLT, 7/8 X 9 GR5 ZP2816-289047
REAR MOLD BOARD W/ LONG SLIDES - BUNDLE83-206-3618
TOP PLATE WELDMENT, 6" TOOL BAR85-017-3619
INTERMEDIATE SHANK WELDMENT85-222-36110

9
4
-
P
M

-
0
0
1
-
0
1

1
9
 
o
f
 
3
2



83-003-36

INTERMEDIATE MOLD BOARD W/ SHORT SLIDES - BUNDLE

9
4
-
P
M

-
0
0
1
-
0
1

2
0
 
o
f
 
3
2

1

1

6

10

2

7

3

5

1

8

4

9

2



DESCRIPTIONPART NUMBERITEM QTYITEM
PLOW BOLT, 7/16x1-1/2 Gr50315-1414201
HEX NUT, 7/160812-1400252
PLOW SHARE - HEAT TREATED79-006-3613
1/4" UHMW PLASTIC WING79-201-3614
SMALL SLIDE - MULTI LIFE79-204-3625
LOWER WEAR SHIN79-208-3626
OICW -  RUBBER WASHER79-218-3647
PLOW BOLT, 7/16 x 1 3/4, CLIP HEAD79-483-3658
MOLD BOARD WELDMENT85-006-3619
UPPER WEAR SHIN98-207-36210

9
4
-
P
M

-
0
0
1
-
0
1

2
1
 
o
f
 
3
2



83-206-36

REAR MOLD BOARD W/ LONG SLIDES - BUNDLE

9
4
-
P
M

-
0
0
1
-
0
1

2
2
 
o
f
 
3
2

10

3

14

13

8

12

6

1

11

10

11

9

4

2

7

5



DESCRIPTIONPART NUMBERITEM QTYITEM
PLOW SHARE - HEAT TREATED79-006-3611
1/4" UHMW PLASTIC WING79-201-3612
LONG SLIDE - MULTI-LIFE79-205-3623
LOWER WEAR SHIN79-208-3624
OICW -  RUBBER WASHER79-218-3645
PLOW BOLT, 7/16 x 1 3/4, CLIP HEAD79-483-3656
MOLD BOARD WELDMENT85-006-3617
LONG SLIDE BRACE WELDMENT85-217-3628
UPPER WEAR SHIN98-207-3629
PLOW BOLT, 7/16x1-1/2 Gr50315-14142410
HEX NUT, 7/160812-14002911
LOCK NUT, 1/2 STOVER ZP1412-1600112
FLAT WASHER, 1/2 ZP1702-1600213
HEX HEAD BOLT, 1/2 X 1 1/2 GR5 ZP2816-1614114

9
4
-
P
M

-
0
0
1
-
0
1

2
3
 
o
f
 
3
2



83-004-63

6300, 9400 SWITCH PLOW - REAR GAUGE WHEEL BUNDLE

9
4
-
P
M

-
0
0
1
-
0
1

2
4
 
o
f
 
3
2

5

2

7

6

1

8

3

4



DESCRIPTIONPART NUMBERITEM QTYITEM
LOCK NUT, 1/4 NYLOCK ZP0912-080021
LOCK NUT, 3/4 STOVER ZP1412-240062
SELF TAP SCREW, 12X11913-101023
HEX HEAD BOLT, 1/4 X 1 GR5 ZP2816-081024
HEX HEAD BOLT, 3/4 X 2 GR5 ZP2816-242065
SLOW MOVING VEHICLE SIGN79-001-01M16
REAR GAUGE WHEEL MAIN ASSEMBLY84-1000-6317
SMV BRACKET93-1020-6318

9
4
-
P
M

-
0
0
1
-
0
1

2
5
 
o
f
 
3
2



84-1000-63

REAR GAUGE WHEEL MAIN ASSEMBLY

9
4
-
P
M

-
0
0
1
-
0
1

2
6
 
o
f
 
3
2

48

19

12

3

8

2

7

5

6

11

1

7

17

19

9

18

15

10

13

20

16

14

21



DESCRIPTIONPART NUMBERITEM QTYITEM
HEX HEAD BOLT, 3/4 X 8 GR5 ZP2816-248011
HEX HEAD BOLT, 3/4 X 3 1/2 GR5 ZP2816-243412
HEX HEAD BOLT, 1/2 X 4 GR5 ZP2816-164013
HEX HEAD BOLT, 1/2 X 1 3/4 GR5 ZP2816-161684
HEX HEAD BOLT, 1/2 X 1 1/2 GR5 ZP2816-161425
LOCK WASHER, 1/2 ZP1602-160026
LOCK NUT, 3/4 STOVER ZP1412-240027
LOCK NUT, 1/2 STOVER ZP1412-160098
GAUGE WHEEL ARM PIN96-1000-6319
GAUGE WHEEL & PIVOT ROLLER RETAINER BUSHING94-1002-63110
GAUGE WHEEL ARM PIN CAP93-1006-63211
GAUGE WHEEL HUB & AXLE WELDMENT85-1005-63112
REAR GAUGE WHEEL YOKE WELDMENT85-1004-63113
REAR GAUGE WHEEL ARM WELDMENT85-1003-63114
REAR GAUGE WHEEL MOUNT - RH WELDMENT85-1002-63115
REAR GAUGE WHEEL MOUNT - LH WELDMENT85-1001-63116
REAR GAUGE WHEEL - TIRE, WHEEL & VALVE STEM ASSEMBLY84-1001-63117
ADJUSTABLE TOP LINK79-297-82118
4 HOLE FLANGE BEARING, 1-7/16" BORE - PICTORIAL79-277-06219
1/8" NPT GREASE FITTING79-005-38120
1/2" 90° NUT, SAE GRADE 877-024-88621

9
4
-
P
M

-
0
0
1
-
0
1

2
7
 
o
f
 
3
2



84-1003-94

9400 HYDRAULIC HOSE ASSEMBLY

9
4
-
P
M

-
0
0
1
-
0
1

2
8
 
o
f
 
3
2

4

1

3

2



DESCRIPTIONPART NUMBERITEM QTYITEM
3/8 DIA. X 66" HYDRAULIC HOSE & FITTINGS79-011-2821
1/2 MORB TO 3/8 ADAPTOR MJIC79-213-2812
1/2 MORB TO 3/8 ADAPTOR MJIC WITH ORFICE79-213-28-WO13
QUICK-CONNECT79-482-3624

9
4
-
P
M

-
0
0
1
-
0
1

2
9
 
o
f
 
3
2



79-006-36

PLOW SHARE - HEAT TREATED

79-061-36

3/8" LYNCH PIN

79-201-36

1/4" UHMW PLASTIC WING

79-204-36

SMALL SLIDE - MULTI LIFE

79-205-36

LONG SLIDE - MULTI-LIFE

85-005-94

LOCK ARM WELDMENT

84-1002-94

PIVOT PIN WELDMENT ASSEMBLY

85-007-94

GUIDE BRACKET WELDMENT

94-PM-001-01

30 of 32



79-208-36

LOWER WEAR SHIN

79-482-36

QUICK-CONNECT

84-001-36

WHEEL, TIRE & VALVE STEM ASSEMBLY

79-1002-63

SLIDE WEAR PAD FOR FRONT SHANK

98-207-36

UPPER WEAR SHIN

85-006-36

MOLD BOARD WELDMENT

85-029-36

UPPER HITCH PIN WELDMENT

85-217-36

LONG SLIDE BRACE WELDMENT

94-PM-001-01

31 of 32



79-213-28-WO

1/2 MORB TO 3/8 ADAPTOR MJIC WITH ORFICE

79-213-28

1/2 MORB TO 3/8 ADAPTOR MJIC

79-297-82

ADJUSTABLE TOP LINK

96-015-36

LOWER HITCH PIN

96-1000-63

GAUGE WHEEL ARM PIN

85-222-36

INTERMEDIATE SHANK WELDMENT

93-1006-63

GAUGE WHEEL ARM PIN CAP

94-PM-001-01

32 of 32


